SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 20MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

0B:49:11 PM  05/24/2024

Mode Sweep saL RefLevel 50.00dBm  Offset 15,6048 Mode Sweep seL
Caunt 1007100 Count 100/100
1 Spurious Emissions
Limit Chec¥ R S
Line _SPUROUS_LINE_ABS_od2 1 4N -SPURIOUS_LINE_ABS 02 55
30 dm T T SPORIGUS_LINE_ ABS_002
20 dBew 20
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. I A A e A et e s st qu* 8l A e s M o o e
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SPURIGUS_UNE ABS 002 M"hﬂ\ 1 ] L
I ! b /
iy b e
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. - 40 dBnv M‘\M
2475GH: 10005 prs 5 MHa/ 252GHz | | [ 255 GHz 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa
2475 GHz 2430 GHz 1.000 MHz 249039 GHz 2550 GHz 2570 GHz 100.000 kHz 256539 GHz 4,50 dBm -25.50 dB
2.490 GHz 2496 GHz 1.000 MHz 249233 GHz 2570 GHz 2571 GHz 500,000 kHz 2.57005 GHz -23.84 dBm 13.84 dB
2.496 GHr 2.499 GHe 1.000 MHz 240891 GHz 2571 GHz 2575 GHz 1.000 MHz 257104 GHz -23.81 dBm -13.81d8
1499 GHiz 2500 GHe 500,000 kftz 250000 GHz 3575 GHz 2490 GHz 1,000 MHz 257762 GHz -25.33 dBm 1233 d8
2.500 GHz 2520 GHz 100,000 khz 250517 GHz 249 dBm 2580 GHz 2595 GHz 1.000 MHz 250002 GHz -42.90 dBm -17.90
ey featy

08:50:40 PM 05/24/2024

FR1 n7 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

08:48:43 PM 05/24/2024

08:51:08 P 05/24/2024

(nE—y saL Ref Level 40.00 dfim  OMset 15.60 46 Mode Sweep —
Count 100/100 Count 100/100
Rl
20 dBm 20
10
o N vy LN auty [T P PRV E) IOy ?ﬁ;ﬂu—m P g A
{
| |
0 . i
J | [
SPURIOUS _LINE_ABS 002 i ——— ] |
I i A
30 N‘*\h
. o 40 dbm [t e——
2.475 GHz 10005 pts. 5 MHz/ 2.52GHz || [2.55 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 209023 GHz -26.11 dBm -111dB 2550 GHz 2570 GHz 100.000 kHz 256032 GHz 4.29 dBm -25.71 dB
2,450 GHz 2.496 GHz 1.000 MHz 249571 GHz -7.41 dB 2570 GHz 2571 GHz 500,000 kHz 2.57004 GHz 21.96 dBm -11.96 dB
2496 Gt 249 Gta 1.000 MH:z 2.89805 GHz -8.43 dB 2571 GHe 2575 Ghz 1.000 Mz 257102 GHz 20.12 dBm 101248
2499 GHz 2500 GHz 500000 kHz 245996 GHz - ;833dB 2575GHz 7590 GHz 1.000 MHz 257538 GHz 2250 dBm -5.50 dB
2500 GHz 2520 GHz 100,000 kHz 2.51281 GHz 414 dBm -25.86 dB 280 Che 2595 GHe. 1,000 Mis 258034 GHz 41,23 dBm 1623 dB

Readly

028

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-33 of 53



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n7 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 15,60 6B Mode Sweep saL RefLevel 40.00dBm  Offset 15.60 dB. Mode Sweep seL

R Count 100/100
1 Spurious Emissions
Limit Chee¥ 2 S
Line _SPURJOUS_LINE_ABS_odz hss 2y 4o e SPURIOUS._LINE_ABS.002 PSS
30 dbmr T T SPORIDUS_LINE_ABS_002
20 dBew . . . 20
10
) ‘ o 1 W R Sy PR Tt T EPTT T SR TSI VS T NE Ty W
| | |
10 T |
SR iHe0s TN s ooz | M.‘ 1 h 1
W 1 k H .
2 [t =N “l W\"*\m
: == “dm ' e e
2475GH: 10005 pts 5 MHa/ 252GHz | | [ 255 GHz 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249027 GHz -643dB 2550 GHz 2570 GHz 100.000 kHz 2.560 /4 GHz 3,08 dBm -26.92 dB
2.490 GHz 2496 GHz 1.000 MHz 2.49582 GHz -11.93 dB 2570 GHz 2571 GHz 500,000 kHz 2.57012 GHz -26.25 dBm -16.25d8B
2,496 GHz 2499 GHz 1.000 MHz 2.49898 GHz -12.26 dB 2571 GHz 2575 GHz 1.000 MHz 2.57186 GHz -24.50 dBm -14.50 dB
2499 Gz 2500 Gftz 500000 kHtz 249998 GHz . -11.83 dB T575 GHe 7590 GHz 1,000 MHz 257546 GHz -26.73 dBm 137348
2500 GHz 2520 Ghz 100,000 kiz 251542 GHz 311 dBm 26098 2560 GHz 2595 Ghz 1.000 MHz 258007 GHz -41.52 dBm 1652 dB
sy [ Ready jrnnnnnni] &

08:48:15 PM  05/24/2024 08:51:37 PM  05/24/2024

FR1 n7 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 15.60 0B Mode Sweep saL RefLevel 40,00 dm Ofset 15.60d5 Mode Sweep saL
Count 100/100 Count 100/100

20 dBn 20
10
a Pl b . B W e, T

SPiHE0s TN s ooz | | [ T
30 PM"'UJ'J \ /. ‘\\
) /M L. o . W P .
M “W

2.475 GHz 10005 pts 5 Mz/ 252GHz || (255 GHz

10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 209050 GHz 869 dB 2550 GHz 2570 GHz 100.000 kHz 255340 GHz 2.22 dBm -21.78 dB
2.490 GHz 2.496 GHz 1.000 MHz 249543 GHz -14.46 dB 2570 GHz 2571 GHz 500,000 kHz 2.57017 GHz -29.57 dBm -19.57 dB
2496 Gt 249 Gta 1,000 Mtz 2.49899 GHz -14.36 dB 2571 GHe 2575 Ghz 1.000 Mz 257101 GHz -27.63 dBm 1763 d8
2499 GHz 2500 GHz 500,000 kHz 2.50000 GHz -1214dB 2575 GHz 2,590 GHz 1.000 MHz 257621 GHz -29.76 dBm -16.76 dB
2500 GHz 2520 GHz 100,000 kHz 2.50628 GHz -21.52dB 280 Che 2536 Ghix 1,000 Mis 258004 GHz 4210 dBm 171048
ey S 0

08:47:46 PM 05/24/2024 08:52:05 B 05/24/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

Mode Sweep saL RefLevel 50.00dBm  Offset 15,6048 Mode Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions
Limit Chec¥ R S
Line _SPURJOUS_LINE_ABS_od2 1 4N -SPURIOUS_LINE_ABS 02 55
30 dm T T SPORIGUS_LINE_ ABS_002
20 dBew 20
10
0 g e T e L S SE TS,
{ I
10 T : T
" il |
SPURIBUS TINE ABs 002 | | 1 T T
20 o Al | | |
it ! LS K
29| | 40 dBew M .
2475 GHz 10005 prs 5 Mz 2526G# || 255 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa
2475 GHz 2490 GHz 1.000 Miz 2.49045 GHz 11.79.dB 2,550 GHz 2,570 GHz 100.000 kiz 2.560 50 GHz 0.0 dBm
2490 GHz 2.496 GHz 1.000 MHz 249581 GHz -16.84 dB 2570 GHz 2571 GHz 500.000 kifz 257009 GHz -31.61 dBm
2.496 GHr 2.499 GHe 1.000 MHz 245898 GHz -16.85 dB 2571 GHz 2575 GHz 1.000 MHz 2557155 GHz 29.16 dBm
2493 GHz 2500 GHz 500,000 kHz 2.49998 GHz -14.98 dB 2575 GHz 2590 GHz 1.000 MHz 157558 GHz -32.06 dBm
2500 Gz 2520 Gz 100000 kiz 251351 GHz 0.19 dBm -29.81 dB o8 o 3eas orte 1000 M 239001 GHz 4291 dBm
fecy Y Ready

0B:47:17 BN 05/24/2024

08:52:35 PM  05/24/2024

FR1 n7 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBim  Offset 15.60 B

08:49:41 PM  05/24/2024

Mode Sweep saL RefLevel 40,00 dBm  Ofset 15,608 Mode Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissions
Limit Cheek
Line _SPURJOUS_LINE_ABS_062 . Line _SPURJOUS_LINE_ABS_0g2
30 dB T T GUs_LINE_ABS_002
20 dBm 2
10
a \ e e
/ | |
10 T [
SRS e ABs_002 il
- \ o

30 ’M. T MM
- ] 40 dim e ——e—
2.475 GHz 10005 pts. 5 MHz/ 2.52GHz || | 2.55 GHz 10005 pts. 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summai

2475 GHz 2490 GHz 1.000 MHz 249043 GHz -745dB 2550 GHz 2570 GHz 100.000 kHz 255295 GHz 0.84 dbm -29.16.dB

2.490 GHz 2.496 GHz 1.000 MHz 2.495 70 GHz -12.16 dB 2570 GHz 2571 GHz 500,000 kHz 2.57001 GHz -23.45 dBm -13.45d8

2496 Gt 2499 GHe 1.000 MH:z 2.89885 GHz -12.50 2571 GHe 2575 Ghz 1.000 Mz 257182 GHz -23.63 dBm 1363 d8

2499 GHz 2500 GHz 500,000 kfiz 245995 GHz -1254d8 2575GHz 7590 GHz 1.000 MHz 257541 GHz -26.97 dBm 1357 dB

2500 GHz 2520 GHz 100,000 kHz 251547 GHz -2927dB 2530 GH 2595 GHe. 1,000 Mis 2559005 GHz 41,46 dBm 16.06 dB

08:50:10 PM 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-35 of 53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 25MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Mode Sweep saL

Count 100/100

Ref Level 40.00 dBm  Offset 15,60 0B

RefLevel 40.00dBm  Offset 15.

50d8. Mode Sweep

s6L

Count 100/100

0B:55:03 PM  05/24/2024

08:56:33 P 05/24/2024

Limit Chee¥ AIL T
Line _SPURJOUS. il . Line _SPURIDUS_LINE_x85_0¢2
30 dbmr sPORIBUS_LINE_ABS_002
20 dBm ko
10
s I L (B A A R e A e g,
| | | "
10 [
1 - . w1 w Ln e
PGS UNE ABS 002 ] A v I
I 1 "
30 / L
- o 40 4B \\q_.___
2475GH: 10005 pts O MHz/ 2525 GHz || (2545 GHz 70005 pts 0 M2/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249005 GHz -22.57 dBm 243 dB 2545 GHz 2570 GHz 100.000 kHz 255128 GHz 2.98 dBm -27.02 dB
2.450 GHz 2496 GHz 1.000 MHz 249593 GHz -15.96 dBm 2.96 dB 2570 GHz 2571 GHz 500,000 kHz 257021 GHz -20.91 dBm -10.91 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -14.85 dBm -4.85 dB 2571 GHz 2575 GHz 257231 GHz 18.17 dBm 817dB
2499 Gz 2500 GHz 500,000 kHz 249995 GHz -16.43 dBm 644dB T575 GHe 7590 GHz 1,000 MHz 257542 GHz 2151 dBm £.91d8
2500 Gz 2525 Gz 100000 kiz 2.507 66 GHz 3.16 dBm 26.84 dB 2580 GHz 2595 GHz 1.000 MHz 08 -40. 1553 dB
Reacy Lo e =" | &

Channel power -25dBm > -26.44dBm (PASS)

Reflevel 4000 dBm  Offset 15,60 dB  RBW 10kiHz SGL

- At 30dB = SWT 100 ms * VBW 30kHz Mode Sweep Count 100/100
1ACQR 1Rm Avg
30 T
20 dBm
10 dBor
0
-10
-20 dBmr
30 dBrmr
40
- P Ao MM o A AP ASAL )
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summoar None
Tu Ref) 1.000 Mtz -26.44 dBm
T Total -26.44 dBm

09:40:51 M 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-36 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 25MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

Made Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 15.60 dB.

s6L

Count 100/100

Mode Sweep

0B:54:34 BM 05/24/2024

Limit Che<¥ fAIL - o
Line _SPURJOUS. il . Line _SPURIDUS_LINE_x85_0¢2
30 dbmr sPORIBUS_LINE_ABS_002
20 dBm ko
10
) Mmoot by B et a1 LTt e A AT Y O ey
\ L \
10 T
- =T LJ | | | L.
SPURIGUS_LINE ABS 002 I ] Y 9 T
1 1 A \‘_
30 j/
IR Ty 40 dBny \\_
2475GH: 10005 pts O MHz/ 2525 GHz || (2545 GHz 70005 pts 0 M2/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249033 GHz -22.56 dBm 2545 GHz 2570 GHz 100.000 kHz 255608 GHz 313 dBm -26.87 dB
2.490 GHz 2496 GHz 1.000 MHz 2.49599 GHz -14.69 dBm 2570 GHz 2571 GHz 500,000 kHz 2.57059 GHz -18.19 dBm 8.19d8
2,496 GHz 2499 GHz 1.000 MHz 2.497 69 GHz -13.95 dBm 2571 GHz 2575 GHz 1.000 MHz 257242 GHz -15.76 dBm -5.76 dB
2499 Gz 2500 GHz 500000 kHtz 249928 GHz -16.65 dBm 7575 GHz 7590 GHz 1,000 MHz 257548 GHz 1842 dBm -5.42 dB
2500 Ghz 2525 Ghz 100000 kliz 250053 6Hz 3.1 dBm 2560 GHz 2585 Gz 1,000 Mz 04 GHz -39.00 dBm -14.00dB
—J Ready T =

08:57:02 PM  05/24/2024

Channel power -25dBm > -25.02dBm (PASS)

Caunt 100/100
1Rm Avg

Reflevel 4000 dBm  Offset 15,60 B = REW 10kHz £
o 3008 @ SWT 100 ms © VEW 30kitz Mede Swesp
1ACR

20 dBm

10 dB

-20 dBm

30 i

APt A A AN

AN

CF 2.49 GHz

1001 pts 200.0 khz/ Span 2.0 MHz

2 Result Summoar None
Tu Ref) 1.000 Mtz -25.02 dBm
T Total -25.02 dBm

09:41:29 PM 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-37 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 25MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

Made Sweep

6L

Count 100/100

Mode Sweep seL

Count 100/100

RefLevel 40.00dBm  Offset 15.60 dB.

1 Spurious Emissions

Limit Chec¥ P b he -
Line _SPURJOUS_LINE_ABS_odz ) 2y 4o e SPURIOUS._LINE_ABS.002 PSS
30 dbmr T T SPORIDUS_LINE_ABS_002
20 dBm ko
10
a o o o o P . D rv-v-.fw.-\n.‘_W
10 I \L ‘
. | | |
SPUMBS_INE ABS 002 .‘M’ | | ] | hﬂ“‘“‘-—\m‘”
30 A N M"""“‘-»\
. 40 B N
2475GH: 10005 pts O MHz/ 2525 GHz || (2545 GHz 70005 pts 0 M2/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249037 GHz -21.77 dBm -217dB 2545 GHz 2570 GHz 100.000 kHz 255431 GHz 2.02 dBm -21.98 dB
2.450 GHz 2496 GHz 1.000 MHz 2.495 86 GHz -19.63 dBm -6.63 dB 2570 GHz 2571 GHz 500,000 kHz 2.57003 GHz -23.73 dBm -13.73d8B
2.496 GHz 2.499 GHz 1.000 MHz 2.49661 GHz -18.39 dBm -8.39 dB 2571 GHz 2575 GHz 1.000 MHz 257257 GHz 20,29 dBm 10.29dB
2499 Gz 2500 Gfz 500000 kHtz 249948 GHz -21.65 dBm -11.65dB T575 GHe 7590 GHz 1,000 MHz 257512 GHz 2280 dBm 0,80 dB
2500 GHz 2525 Ghz 100,000 kiz 2.50685 GHz 1.88 dBro 241248 2560 GHz 2595 Ghz 1.000 MHz 2.58000 GHz -40.22 dBm 152248
feady [ B

0B:54:05 BM  05/24/2024

08:57:31 PM  05/24/2024

FR1 n7 / 25MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

08:53:36 PM 05/24/2024

(nE—y saL Ref Level 40.00 dfim  OMset 15.60 46 Mode Sweep —
T Count 100/100
20 dBm ko
10
0 = T = e a B e B e T T
|
10 | L |
' |I i |
SPURIOUS LINE_ABS 002 M
I pesce”] / | | ! L."' ke e
30 i g
_,f’ ™ "
; 40 dBm %
2475GH: 10005 prs O MHz/ 2.525 Gz | | (2,585 GHx 70005 pts 0 M2/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2,430 GHz 1.000 Miz 2.09038 GHz 2545 GHz 2570 GHz 100.000 kHz 255669 GHz 0.75 dBm -29.25dB
2.490 GHz 2.496 GHz 1.000 MHz 249595 GHz 2570 GHz 2571 GHz 500,000 kHz 2.57025 GHz -26.66 dBm 16.66 dB
2496 GHr 2499 GHe 1.000 MH:z 249666 GHz 2571 GHz 2575 GHz 1.000 MHz 257251 GHz -22.77 dBm -12.77 dB
2893 GHz 2500 GHz 500,000 kHz 2.50000 GHz 2575 GHz 2590 GHz 1.000 MHz 257503 GHz -26.28 dBm 1328 dB
2,500 GHz 2.525 GHz 100.000 kHz 251424 GHz 2,590 GHz 2595 GHz 1,000 MHz 22 GHz -40.42 dBm 15.42 dB
festy &

08:58:00 P 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-38 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4329

20-02C

FR1 n7 / 25MHz / DFT-s-OFDM / 256QAM

08:55:33 PM 05/24/2024

S Lot 0 s 0fteet 13 0 Mode Sween saL RefLevel 50.00d8m  Offset 1550 dB Mode Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions
Limit Chec¥ R it Check -
Line _SPURJOUS_LINE_ABS_062 . Line _SPURIDUS_LINE_x85_0¢2
30 dbmr T T sPORIBUS_LINE_ABS_002
20 dBm ko
10
0 e || e e e
|
10 | ! i ‘
n {
SPURIGUS_UNE ABS 002 | | | I |
1 l ———
30 o i | L
...,,—r“"‘ bt | .""“'-\.,___‘
p =] ]-20 dBm ¥ M"‘“"""‘n«—.
2475 GHz 0005 pts O MHz/ 2525GHz || (25456 10005 pts 0 MiHz/ 2.595 G
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249047 GHz 9.74dB 2545 GHz 2570 GHz 100.000 kHz 255458 GHz -1.15 dBm 311548
2.490 GHz 2496 GHz 1.000 MHz 249597 GHz -13.81 dB 2570 GHz 2571 GHz 500,000 kHz 2.57015 GHz -30.78 dBm -20.78 dB
2,496 GHz 2499 GHz 1.000 MHz 2.496 59 GHz -15.19 dB 2571 GHz 2575 GHz 1.000 MHz 257285 GHz 27.81 dBm -17.81d8
2499 Gz 2500 Gie 500,000 kHz 249996 GHz -16.80 dB T575 GHe 7590 GHz 1,000 MHz 257502 GHz -30.27 dBm 17.274dB
2500 GHz 2525 Ghz 100,000 kiz 251961 GHz 30938 2560 GHz 2595 Ghz 1.000 MHz 258099 GHz 41.62 dBm -16.62 dB
[ &
08:53:06 PM  05/24/2024 08:58:30 PM 05/24/2024
Ref Level 40.00 dBim  Offset 15.60 B Made Sweep SGL Reflevel 40.00dBm OMfset 15.60dB Mode Sweep £
Count 10100 Count 100/100
1 Spurious Emissions
Limis Cheed
Line _SPURJOUS_LINE_ABS_062 ..., line _SPURIOUS_LINE_ABS.oq2
30 di T T BUs_LINE | ABS_002
20 diim 2
10
0 - i = 0oy R e S |
0 | Ul I
[ , |
spUiiBUS_UNE ABS 002 —— ‘ P ‘w
- - 40 dn ‘\"*-«Am..___
2.475 GHz 10005 pts. 0 MHz/ 2.525 GHz 2.545 GHz 10005 pts. 0 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa
2475 GHz 2490 GHz 1.000 Mz 249050 GHz -394dB 2545 GHz 2570 GHz 100.000 kfz 255409 GHz -0.42 dBm -3042 dB
2,450 GHz 2.496 GHz 1.000 MHz 249573 GHz -9.40 dB 2570 GHz 2571 GHz 500,000 kHz 2.57002 GHz -23.66 dBm -13.66 dB
2,496 GHz 2499 GHa 1.000 Mtz 2.49825 GHz 2571 GHz 2575 GHz 1.000 MHz 2.57220 GHz -22.23 dBm -12.23 d8
2893 GHz 2500 GHz 500,000 kHz 2.49999 GHz 2575 GHz 2590 GHz 1.000 MHz 257509 GHz -23.70 dBm -10.70 dB
2,500 GHz 2.525 GHz 100.000 kHz 251029 GHz 2,590 GHz 2595 GHz 1,000 MHz 259046 GHz -40.20 dBm 15.20 dB

08:56:03 FM 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-39 of

53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 30MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00Bm  Offset 15.60 a8 Mode Sweep s6L Ref Level 4000 dim  Offset 15.60 d6 Mode Sweep 6L
Caunt 100/100 Count 100/100
|1 Sporious Emisgiona __________________________________________________________|]iseuicusEmiion
Limit Chee¥ PRSS heek
Line _SPURJOUS_LINE_ABS_062 s
30 dim Bl
20 dBm 2
10
. A o e S o
Al
10 | T 7 ‘
SRS e ABs_002 1 il
e //—f*"' 1 B i
2.475 GHz 10005 pts. 5 MHz/ 253 GHz || | 7.54 GHz 10005 pts. 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summai
2475 GHz 2,430 GHz 1.000 MHz 248982 GHz -26.80 dBm 1.80 dB 2540 GHz 2570 GHz 100.000 kHz 255430 GHz 2.33 dBm 21.67 dB
206 s che 1000 Mz %:;3;; g:z 12;;2 53’“ gggg 2570 GHz 2571 GHz 1.000 MHz 257001 GHz -19.49 dBm 9.49 dB
GHz 499 GHz 4 Hz 4 z -1, m - 2571 GHz 1575 GHz 1.000 MHz 257100 GHz -24.15 dBm 14.15 dB
2,499 GHz 2500 GHz 1.000 MHz 249999 GHz <1423 dBm ABdB 2575 GHz 2590 GHz 1.000 MHz 257699 GHz -27.85 dBm 14.85 dB
2,500 GHz 2530 GHz 100,000 ke 251579 GHz 2.71 dBm -2129dB 2530 GH 2595 Ghiz 1,000 Mis 259006 GHz 135.98 dBm 10,94 di
reo & ey
09:00:59 PM  05/24/2024 09:02:29 PM  05/24/2024
TEL : 886-3-327-3456 Page Number : A3-40 of 53

FAX : 886-3-328-4978




ssasroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 30MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ot Lol 00 A Oset Y 1= o0 o Mode Sween sau RefLevel 50.00dBm  Offset 15,6048 Mode Sweep seL
Caunt 100/100 Count 100/100
Limit Che<¥ fAIL - o
Line _SPURJOUS_LIN 2 AL 1 Line _SPURIOUS_LINE_ABS 02
30 dbmr SPORIDUS_LINE_ABS_002
20 dBm 20
10
Y P " - || | ettt it it e st
| ‘ | |
10 I HI | ‘
n O s
SPUMBS_INE ABS 002 | M-"’ ] W | s
30 / W
|0 dBn 40 B ‘\
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || [2.58 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mitz 209008 GHz -24.17 dBm 0.83 dB 2540 GHz 2570 GHz 100.000 kHz 255440 GHz 2.27 dBm -21.73 dB
2.490 GHz 2496 GHz 1.000 MHz 2.495 82 GHz -17.44 dBm -4.44 dB 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz -16.45 dBm -6.45 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.89876 GHz -15.81 dBm -5.81 dB 2571 GHz 2575 GHz 1.000 MHz 257104 GHz -17.83 dBm
1499 GHiz 2500 GHz 1.000 MHz 2.49996 GHz ~1253 dBm 453 dB 3575 Ghie 590 GHz 1,000 MHz 257550 GHz -20.48 dBm
2500 Gz 2530 GHz 100000 kliz 251093 64z 233 dBm 27.67 8 2560 GHz 2595 Ghz 1.000 MHz 258001 GHz -34.24 dBm

05:00:30 BM  05/24/2024

09:02:58 PM  05/24/2024

Ready

Channel power -25dBm > -25.44dBm (PASS)

Reflevel 4000 dBm  Offset 15,60 dB  RBW 10kiHz SGL

- At 30dB = SWT 100 ms * VBW 30kHz Mode Sweep Count 100/100
30 T
20 dBm'
10 db
0
-10
-20 dBmr
30 dBrmr
"
S ! ot in AN et o LN A LA P,
sy f
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
Tl fRef) 1,000 MHz -25.44 dBm
T Total 35.41 dBm
[ ] " 2

09:37:00 PM 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-41 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 30MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

05:00:01 PM  05/24/2024

09:03:27 B 05/24/2024

Mode Sweep saL RefLevel 50.00dBm  Offset 15,6048 Mode Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions
Limit Chec¥ P S
Line _SPURJOUS_LINE_ABS_od2 \ 1 4N -SPURIOUS_LINE_ABS 02 55
30 dm T T SPORIGUS_LINE_ ABS_002
20 dBen 20
10
a PR o e L e e e e
| |
} A
10 allh ‘

SR iHe0s TN s ooz 1T
30 ! / I»J e
E - 40 dBr h"’“*s\“
2475GH: 10005 prs 5 Mz 253G || (254 GHe 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa

2475 GHz 2430 GHz 1.000 MHz 249045 GHz 2540 GHz 2570 GHz 100.000 kHz 255392 GHz 1.19 dBm -28.81 dB

2.490 GHz 2496 GHz 1.000 MHz 2.49590 GHz 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz 20.29 dBm -10.29 dB

2.496 GHr 2.499 GHe 1.000 MHz 249858 GHz 2571 GHz 2575 GHz 1.000 MHz 257106 GHz 2237 dBm 123748

1499 GHiz 2500 GHe 1.000 MHz 249995 GHz 2575 GHz 2490 GHz 1,000 Mtz 257500 GHz -24.03 dBm -11.03dB

2.500 GHz 2530 GHz 100.000 kiz 251531 64z 2580 GHz 2595 Ghz 1.000 MHz 259019 GHz -38.21 dBm 132148

Ready T <

FR1 n7 / 30MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

RefLevel 40.00dBm  OMfset 15.60 dB.

Mode Sweep s6L

08:59:32 PM  05/24/2024

Made Sweep. saL.
Count 100/100 Count 100/100
Rl
20 dBm ko
10
o P PO Y N Y W “IPJ‘-TA«,-W TS e T Tt ey e
| |
0 M
. i I |
sPURIGUS_LINE_ ABS 002 '__-1' |
0 PO sttt ¢ if ——
- — 40 dBr M
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || [2.58 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mz 249046 GHz -31.57 dBm 6.57dB 2540 GHz 2570 GHz 100.000 kiz 258603 GHz -0.17 dBm 3017 d
2.490 GHz 2.496 GHz 1.000 MHz 249563 GHz -11.55 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz 22.12 dBm -12.12d8
2496 Gt 249 Gta 1.000 Mt 49887 GHz -12.86 2571 GHe 2575 Ghz 1.000 Mz 257121 GHz 25.44 dBm -15.44 dB
2493 Gtz 2500 Gtz 1.000 Mz 249598 GHz ;8.10dB 2575GHz 2590 GHz 1.000 MHz 257569 GHz -27.43 dBm 1243 d8
2500 GHz 2530 GHz 100,000 ke 2.50245 GHz -3033 dB 280 Che 2595 Ghiz 1,000 Mis 250018 GHz 9.83 dBm 1483 dB

05:03:56 B 05/24/2024

028

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-42 of 53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 30MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 15.60 B Made Sweep saL RefLevel 50,00 dim  Offset 15,60 d8 Mode Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions
Limit Chec¥ R S
Line _SPURJOUS_LINE_ABS_od2 1 4N -SPURIOUS_LINE_ABS 02 55
30 dm T T SPORIGUS_LINE_ ABS_002
20 dBew 20
10
a 0 dBnr T
P S N N | R, LAV SO W
|
10 7 L
SR e (ABS 002 ! |
} ol i
o / il | —

. 40 dB M
2475GH: 10005 prs 5 Mz 253G || (254 GHe 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa

2475 GHz 2490 GHz 1.000 Miz 249047 GHz 1144 dB 2,540 GHz 2,570 GHz 100.000 kiz 2.55702 GHz

2490 Gz 2496 Gz 1,000 Mz 249597 GHz -16.58 dB 3520CHs TN cHe 1,000 Mz 257003 GHz

2,496 GHz 2499 GHz 1.000 MHz 2.49893 GHz -17.37 dB 2571 GHz 2575 GHz 1,000 MHz 257113 GHz

1499 GHiz 2500 Gftz 1.000 MHz 249998 GHz 1373 dB 3575 Ghie 7590 GHe 11000 MH: 257511 GHz

2500 Gz 2530 GHz 100000 kiz 250702 GHz -3200 dB o8 o 3eas orte 1000 M 239001 GHz

0B:55:02 BM  05/24/2024

09:04:27 BM  05/24/2024

FR1 n7 / 30MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBim  Offset 15.60 B

RefLevel 40.00dBm  OMfset 15.60 dB.

Mode Sweep

6L

05:01:25 PM 05/24/2024

Made Sweep 6L
Count 10100 Count 100/100
1 Spurious Emissions
Limit Cheed
Line_SPUR|OUS_LINE_ABS_0g2 ..., line _SPURIOUS_LINE_ABS.oq2
30 di T T GUs_UNE ABS 002
20 dBm: el
10
a — 0dbm =
o e S s et el || Ve S e P |
10 ‘l ‘
SRS e ABs_002 T | M
T e e

30 b lJ “""w.
. / 40 dbi \u...._*\“
2.475 GHz 10005 pts. 5 MHz/ 253 GHz || | 2,54 GHz 10005 pts. 5 MHz/ 2.595 GHz
2 Result Summa: 2 Result Summa:

2475 GHz 2,430 GHz 1.000 Miz 2.09036 GHz 2,540 GHz 2570 GHz 100.000 kHz 255701 GHz -0.99 dBm -30.99 dB

2.490 GHz 2.496 GHz 1.000 MHz 2.49599 GHz 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz 21.02 dBm -11.02 dB

2,496 GHz 2499 GHa 1.000 Mitx 2.49887 GHz 2571 GHz 2575 GHz 1.000 MHz 2.57109 GHz 22.63 dBm -12.63 dB

2499 GHe 2500 GHz 1.000 MHz 249598 GHz 2575 GHz 2590 GHz 1.000 Mz 257571 GHz -24.79 dBm -11.79d8

2,500 GHz 2,530 GHz 100.000 kHz 251912 GHz 2,590 GHz 2595 GHz 1,000 MHz 259018 GHz -39.38 dBm 1438 dB

09:01:59 PM 05/24/2024

028

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-43 of 53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 40MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 15,60 dB Made Sweep saL
Count 100/100

Limit Ch P
Line _SPURJoUS. 2 <

RefLevel 40.00dBm  Offset 15.60 dB.

JRlous_Lne_xss_od2
SPORIDUS_LINE_ABS_002

Mode Sweep seL

Count 100/100

A-J»Wv.w.\‘

30 dBen

20 dBe 20

10

a e ] L e T e e e o

!

. | |

SPURIGUS TN ABS 002

05:06:55 PM  05/24/2024

et |
30 ’#//
- - 40 dBny \
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || (2,53 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:

2475 GHz 2490 GHz 1.000 Mitz 208522 GHz 26.29 dBm -1.29dB 2530 GHz 2570 GHz 100.000 kHz 253319 GHz 1.30 dBm -28.70 dB

2.490 GHz 2496 GHz 1.000 MHz 2.495 20 GHz 24.40 dBm -11.40 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz 17.29 dBm 7.29dB

2.496 GHz 2.499 GHz 1.000 MHz 2.497 50 GHz 22.46 dBm -12.46 dB 2571 GHz 2575 GHz 1.000 MHz 257264 GHz 21.07 dBm -11.07d8

2,499 Gtz 2500 Gftz 1.000 Mtz 2.49998 GHz 16.91 dBm 6.91 dB 3575 Ghie 590 GHz 1,000 MHz 257769 GHz 2014 dBm 7.14dB

2.500 GHz 2540 GHz 100,000 khz 252252 GHz 1.22 dBm 24738 2580 GHz 2595 Ghz 1.000 MHz 259026 GHz -33.01 dBm -8.01d8

R [innnnnnn| Fs “ e Ready pninanini| %

09:08:25 PM  05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-44 of 53




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n7 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflewe 400060 Ot 136000 Mode Sweep o Reflevel 00dBm Ofset 156008 Mode Smeep sa
Count 100/100 Count 100/100
Limit Chec¥ JAIL 3
30 dBew
20 dBe T T 20
10
0 . o A e W L e L e e B
) |

|
10
[

J— | ‘ ‘!jln-s-—

sPURIGUS_LINE_ ABS 002 | | I

~ oot | R

vy

2.475 GHz 10005 pts. 5 MHz/ 2.54GHz || 2,53 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:

2475 GhHz 2,430 GHz 1.000 Mitz 209043 GHz -23.98 dBm 1.02dB 2530 GHz 2570 GHz 100.000 kHz 255042 GHz 0.82 dBm -29.18dB

2.450 GHz 2496 GHz 1.000 MHz 2.49594 GHz -19.26 dBm -6.26 dB 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz -14.72 dBm 4.72d8

2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -17.44 dBm -7.44 dB 2571 GHz 2575 GHz 1.000 MHz 257104 GHz -18.12 dBm 812dB

2499 GHz 2500 GHz 1.000 Mz 2.49599 GHz 1422 dBm 4.22dB I575GHz 7590 GHz 1.000 MHz 357790 GHz 1837 dBm 537dB

2500 Gz 2540 GHz 100,000 khz 252043 6z 1.28 dBro A2 48 2580 GHz 2595 Ghz 1.000 MHz 259013 GHz -30.95 dBm

neody N L SRR Ready

05:06:26 PM  05/24/2024 09:08:54 PM  05/24/2024

Channel power -25dBm > -26.71dBm (PASS)

RefLevel 4000 B Offset 15,608 & RBW 10 kHz et

- At 30dB = SWT 100 ms * VBW 30kHz Mode Sweep Count 72/100
30 T
20 dBm
10 dgor
0
-10
-20 dBmr
30 dBrmr
AN AN PASMARANAB A At i A v -
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summoar None
Txl [Ref) 1.000 MHz -26.71 dBm
Tx Total -26.71 dBm

09:28:22 PM  05/24/2024

TEL : 886-3-327-3456 Page Number 1 A3-45 of 53
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02C

FR1 n7 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B Made Sweep

6L
Count 100/100

1 Spurious Emissions

RefLevel 40.00dBm  Offset 15.60 dB.

Mode Sweep

s6L

Count 100/100

Limit ChecY P s
Line _SPURJOUS_LINE_ABS_0G2 \ . ine iPLﬁ‘DLS LINE_ABS_0d2 55
30 dbar | | SPORIBUS_LINE_ABS_002
20 dBew 20
10
a ST T [ W R B e N R e N X W S
| |

10 |

SPURIGUS TN ABS 002

P i

itk
Ul

30

—

05:05:57 BM  05/24/2024

09:09:23 PM  05/24/2024

, - 40 dBr
2475GH: 10005 prs 5 MHa/ 254GHz | | [ 253 GHz 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa:

2475 GhHz 2,430 GHz 1.000 MHz 209014 GHz -460dB 2530 GHz 2570 GHz 100.000 kHz 258578 GHz -0.41 dBm

2.490 GHz 2496 GHz 1.000 MHz 249595 GHz -11.39 dB 2570 GHz 2571 GHz 1.000 MHz 2.57003 GHz -18.03 dBm

2,496 GHz 2499 GHz 1.000 MHz 2.49898 GHz -12.00 dB 2571 GHz 2575 GHz 1.000 MHz 257259 GHz -22.43 dBm

1499 GHiz 2500 GHz 1.000 MHz 250000 GHz -7.07dB T575 GHe 590 GHz 1,000 MHz 257791 GHz 2358 dBm

2500 GHz 2540 Ghz 100,000 kiz 252038 GHz 0.21 dBra -3021 8 2560 GHz 2595 Ghz 1.000 MHz 258022 GHz -35.18 dBm

fecy Ready

FR1 n7 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

RefLevel 40.00dBm  OMfset 15.60 dB.

Mode Sweep

6L

05:05:28 PM  05/24/2024

Made Sweep. SGL
Count 100/100 Count 100/100
Rl
20 dBm ko
10
0 - 0 dBnr 1
Y T S | e e e B A STV PR
10 | : ! ‘
. | J .
SPURIOUS _LINE_ABS 002 |
Il [———
//w-' d ul M
. 40 dBrmr \\
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || (2,53 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249026 GHz -32.97 dBm -7.97dB 2530 GHz 2570 GHz 100.000 kHz 255836 GHz -1.66 dBm -31.66 dB
2.490 GHz 2.496 GHz 1.000 MHz 249581 GHz .19 dBm -14.19 dB 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz -21.29 dBm -11.29d8
2496 Gt 249 Gta 1.000 Mt 2.89897 GHz -15.30 i 2571 GHe 2575 Ghz 1.000 Mz 257104 GHz -25.93 dBm -15.93 dB
2493 Gtz 2500 Gtz 1.000 Mz 249598 GHz ;a.87dB 2575GHz 2590 GHz 1.000 MHz 257803 GHz -27.21 dBm 132148
2500 GHz 2540 GHz 100,000 ke 252176 GHz -31.04dB 280 Che 2595 Ghiz 1,000 Mis 258017 GHz 13825 dBm 132548

05:08:52 B 05/24/2024

Readly

028

TEL : 886-3-327-3456 1 A3-46 of 53

FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 15,60 df

Limit Chesi
Line _SPUR|OUS_UINE_485_od2

B Made Sweep

6L

Count 100/100

RefLevel 40.00dBm  Offset 15.60 dB.

1 Spurious Emissions

e _SPURIOUS_LINE 4850

Mode Sweep

s6L
Count 100/100

30 dBm RORBUS e Ags_ooz

20 i 20

10

a 0 dBr .

Y A AT A e TN o Pl ot sty ||| st st i e e
il

SPURIGUS TN ABS 002

30 -
el f | I e
, - 40 dBr \\——-._._
2475GH: 10005 pts 5 MHa/ 254GHz | | [ 253 GHz 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249048 GHz -12.36 dB 2530 GHz 2570 GHz 100.000 kHz 255400 GHz 3.32 dBm -33.32d8
2.450 GHz 2496 GHz 1.000 MHz 249581 GHz -19.06 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz 20.23 dBm -10.23 dB
2,496 GHz 2499 GHz 1.000 MHz 2.49827 GHz -20.21 dB 2571 GHz 2575 GHz 1.000 MHz 257254 GHz 31.18 dBm 211848
1499 GHiz 2500 GHz 1.000 MHz 250000 GHz 1319 dB T575 GHe 7590 GHz 1,000 MHz 257506 GHz 32.45 dBm 19.45 dB
2500 GHz 2540 Ghz 100,000 kiz 251832 GHz -3.47 dBra 330 8 2560 GHz 2595 Ghz 1.000 MHz 88 GHz .88 dif -15.88 dB
Ready e Jinaansan} B
05:04:58 PM  05/24/2024 09:10:22 PM  05/24/2024
Ref Level 40.00 dBim  Offset 15.60 B Made Sweep saL Reflevel 40.00dBm OMfset 15.60dB Mode Sweep £
Count 10M100 Count 100/100
1 Spurious Emissions
Limis Cheed
Line _SPURJOUS_LINE_ABS_062 ..., line _SPURIOUS_LINE_ABS.oq2
30 dB T T GUs_LINE_ABS_002
20 dBm: 2
10
a 0dBm .
sty e A L A I b ittty || | oy S Lt g
10 Al I
‘I e |
SPUMBTS_INE ABs 002 | I P
30 ™ ! |
/ " F !
F - 40 dbm:
2.475 GHz 10005 pts. 5 MHz/ 2.53 GHz | | | 2.53 GHz 10005 pts. 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa
2475 GHz 2490 GHz 1.000 MHz 249045 GHz -31.76 dBm 676 dB 2530 GHz 2570 GHz 100.000 kHz 255232 GHz 241 dBm -32.41 48
2.490 GHz 2.496 GHz 1.000 MHz 249591 GHz -25.05 dBm 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz .20.54 dBm -10.54 dB
2,496 GHz 2.499 GHz 1000 Mtz 2.498 76 GHz dBm 2571 GHz 2575 GHz 1.000 MKz 257292 GHz 23.87 dBm -13.87 d8
2499 Ghr 2500 GHz 1.000 MHz 245999 GHz dBm 2575 GHz 2590 GHz 1.000 MHz 257572 GHz -24.93 dBm 1193 d8
2,500 GHz 2.540 GHz 100.000 kHz 251700 GHz -2.22 dBm 2590 GHz 2595 GHz 1,000 MHz 259040 GHz 36.94 dBm 11.94 dB
Resdy x Jinaaasiii] S

05:07:25 PM 05/24/2024

09:07:55 B 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-47 of 53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 50MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

05:12:4% BN 05/24/2024

09:14:20 PM  05/24/2024

ot Lot 4000 5y 02t 1000 Mende e sau RefLevel 40,00 dim  Offset 15,60 d8 Mode Sweep seL
Caunt 100/100 Count 100/100
Limit Che R -
Line _SPURlOUS. 2 3 P d
30 dBen
20 dBm 20
10
0 e e ——— s S N e ey | | N L T r e e A m e S S e .,“W,]
10 | |
. | | | e
PGS N ABS 002 M-‘-" il [
-30 / M v\-
e 40 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.55GHz || (2,52 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mitz 209047 GHz 25.00 dBm .00 dB 2520 GHz 2570 GHz 100.000 kHz 253273 GHz 0.02 dBm -29.98 dB
2.490 GHz 2496 GHz 1.000 MHz 2.495 86 GHz 21.19 dBm -8.19 dB 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz -16.35 dBm £6.35d8B
2.496 GHz 2.499 GHz 1.000 MHz 2.497 56 GHz 20.94 dBm 10.94 dB 2571 GHz 2575 GHz 1.000 MHz 257185 GHz 16.68 dBm 5,68 dB
2,499 Gtz 2500 Gfz 1.000 Mtz 2.49995 GHz 21.41 dBm 11.41dB 3575 Ghie 590 GHz 1,000 MHz 257701 GHz 18.00 dBm 5.00 di
2.500 GHz 2550 GHz 100,000 khz 252020 GHz 0.22 dBm 29.73 &8 2580 GHz 2595 Ghz 1.000 MHz 259019 GHz -26.67 dBm 1.67 dB
= I ‘.. ‘\ =0 Ready pninanini| %

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-48 of 53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 50MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ot Lot 4000 5y 02t 1000 Mende e sau RefLevel 40,00 dim  Offset 15,60 d8 Mode Sweep seL
Caunt 100/100 Count 100/100
Limit Chec¥ JAIL - o
Line _SPURJOUS_LIN AL 1 Line _SPURIOUS_LINE_ABS 02
30 dBe SPORIDUS_LINE_ABS_002
20 dBm 20
10
a R R e s — T e ey e | | L e e e e e e e e e e e e \,,%]
o | ;
. | | PSS
SPUMBS_INE ABS 002 J a7 ""‘\_,___\w\
30 / ~—
|i0 B 40 dBm
2.475 GHz 10005 pts. 5 MHz/ 2.55GHz |[ 2,52 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GhHz 2490 GHz 1.000 Mitz 209049 GHz -24.17dBm 0.83 dB 2520 GHz 2570 GHz 100.000 kHz 254775 GHz 0.47 dBm -29.53 dB
2450 GHz 249 Ghz 1.000 Mz 2.49574 GHz -19.57 dBm 6.57dB 2570 GHz 2571 GHe 1,000 Mifz 257026 GHz 1584 dBm 5.80.dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -18.45 dBm -8.45 dB 2571 GHz 2575 GHz 1.000 MHz 257197 GHz -16.16 dBm 5.16dB
2499 GHz 2500 GHz 1.000 Mz 2.49599 GHz -17.48 dBm 748 dB I575GHz 7590 GHz 1.000 MHz 257706 GHz 16.71 dBm 371dB
2500 Gz 2550 GHz 100,000 khz 2.52125 64z .83 dBm 29178 2580 GHz 2595 Ghz 1.000 MHz 258002 GHz
[COEN B Raady =

08:12:21 PM  05/24/2024

09:14:49 PM  05/24/2024

Channel power -25dBm > -25.16dBm (PASS)

Reflevel 4000 dBm  Offset 15,60 3B & RBW 10kiz

6L

- At

308 = SWT

100 ms # VBW 30kiz Mode Sweep

Caunt 100/100

1ACR

20 dBm

10 dB

1Rm Avg

-20 dBm

30 i

40

Vfeaaana

I e

WWU-\_/"‘—\W

CF 2.49 GHz

1001 pts

200.0 kHz/

Span 2.0 MHz

2 Result Summoar None
Tu Ref) 1.000 Mtz -25.16 dBm
T Total -25.16 dBm

09:18:38 FPM  05/24/2024

T

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-49 of 53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 50MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

08:11:52 BM  05/24/2024

Mode Sween saL RefLevel 50.00d8m  Offset 1550 dB Mode Sweep seL
R Count 100/100
1 Spurious Emissions
Limit Chec¥ R -
Line _SPURJOUS_LINE_ABS_062 . Line _SPURIDUS_LINE_x85_0¢2 55
30 dbmr T T sPORIBUS_LINE_ABS_002
20 dBm ko
10
. 0 dBm— - ¥
O T B sy Py sy | | ) P Ty T S Fee—
10 | |
2 | b
SPURIGUS_[INE_ A TP
- LINE A6 002 -__'_,-'ﬂll\'“\ U \ \
-30 | L
7 ) ™~
i m— 40 B |
2475GH: 10005 pts 5 MHa/ 2.55GHz | | [ 252 GHz 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mz 249043 GHz A434dB 2520 GHz 2570 GHz 100.000 kiz 252361 GHz -1.08 dBm -31.08 dB
2.490 GHz 2496 GHz 1.000 MHz 2.49578 GHz -11.27 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz -20.13 dBm -10.13dB
2,496 GHz 2499 GHz 1.000 MHz 2.49863 GHz -12.72 dB 2571 GHz 2575 GHz 1.000 MHz 2.57226 GHz -20.54 dBm -10.54 dB
2499 Gz 2500 GHz 1.000 MHz 250000 GHz 1118 dB T575 GHe 7590 GHz 1,000 MHz 257632 GHz 21.05 dBm .05 dB
2500 Ghz 2550 Ghz 100000 kliz 252343 6z 1901 dBm 3.nd 2560 GHz 2585 Gz 1,000 Mz 258024 G| -31.52 dBm 65248

09:15:17 PM  05/24/2024

Ready

FR1 n7 / 50MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

(nE—y saL Ref Level 40.00 dfim  OMset 15.60 46 Mode Sweep —
R Count 100/100
R\
20 diin ko
10
o 0 dBnr
—— LS SN e L L W DT MY oy
10 |
SPiHE0s TN s ooz i T
1 1 | |
30 - _wr | I
/ V \\—\
Ll —— 40 B |
2.475GHr 10005 pts. 5 MHz/ 2.55GHz || [252 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mz 249047 GHz -7.63dB 2520 GHz 2570 GHz 100.000 kiz 255327 GHz 216 dBm 321648
2.490 GHz 2.496 GHz 1.000 MHz 2.495 66 GHz -14.36 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz 22.56 dBm -12.56 dB
2,496 GHe 2.499 GHz 1000 Mtz 249802 GHz -16.23 dB 2571 GHz 2575 GHz 1.000 MKz 2.57248 GHz 23.53 dBm -13.53 d8
2493 Gtz 2500 Gtz 1.000 Mz 250000 GHz -14.33 db 2575GHz 2590 GHz 1.000 MHz 257660 GHz -28.02 dBm 11.02d8
2,500 GHz 2550 GHz 100,000 kiz 251823 GHz -32.15dB 2530 GH 3295 CHe. 1,000 MHz 259008 GHz 3064 dBm 9,64 B

05:11:23 PM 05/24/2024

05:15:46 B 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO

TEST REPORT

Report No. : FG432920-02C

FR1 n7 / 50MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 15,60 0B

RefLevel 40.00dBm  Offset 15.60 dB. Mode Sweep

s6L

05:10:53 PM  05/24/2024

09:16:17 PM  05/24/2024

Mode Sweep saL
R Count 100/100
1 Spurious Emissions
Limit Chee¥ Fp S
Line _SPURJOUS_LINE_ABS_odz 2y 4o e SPURIOUS._LINE_ABS.002 PSS
30 dbmr T T sPORIBUS_LINE_ABS_002
20 dBm ko
10
a 0 dBnr
i et s e o D P s 5 g0 i S e S e Bt Wy S ceal
10 | |
SR e (ABS 002 | ’ T !
| i S—
/ﬂ‘"‘ | il |
[ U———— 40 4B
2475GH: 10005 pts 5 MHa/ 2.55GHz | | [ 252 GHz 70005 pts 5 MHz/ 2.595 Gz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 Mz 249048 GHz -11.63dB 2520 GHz 2570 GHz 100.000 kiz 256269 GHz -4.28 dBm -34.28 dB
2.490 GHz 2496 GHz 1.000 MHz 2.49595 GHz -19.15 dB 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz 26.50 dBm -16.50 dB
2,496 GHz 2499 GHz 1.000 MHz 2.498 38 GHz -30.64 dBm -20.64 dB 2571 GHz 2575 GHz 1.000 MHz 2.57206 GHz 28.94 dBm -18.94 dB
1499 GHiz 2500 GHz 1.000 MHz 249997 GHz -27.37 dBm 1737 dB T575 GHe 590 GHz 1,000 MHz 257641 GHz 2968 dBm -16.68 dB
2500 Gz 2550 GHz 100,000 khz 251231 64z -4.13 dBra 34338 2580 GHz 2595 Ghz 1.000 MHz 258041 GHz -39.22 dBm 142248
feoty I e featy - e

FR1 n7 / 50MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBim  Offset 15.60 B Made Sweep SGL Reflevel 40.00dBm OMfset 15.60dB Mode Sweep £
Count 10M100 Count 100/100
1 Spurious Emissions
Limis Cheed
Line _SPURJOUS_LINE_ABS_062 ..., line _SPURIOUS_LINE_ABS.oq2
30 di T T BUs_LINE | ABS_002
20 diim 2
10
a 0dBm -
o At o i A ey - S ‘-mvw-m et A VA A i A0 i b P,

1 [ ‘ |
SRS e ABs_002 I |
40 dBm — 40 dBr ‘\\
2.475 GHz 10005 pts. 5 MHz/ 2.55GHz || | 2.52 GHz 10005 pts. 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa

2475 GHz 2490 GHz 1.000 Mz 249049 GHz -31.38 dBm 633dB 2520 GHz 2570 GHz 100.000 kfz 252346 GHz -3.13 dBm 3313408

2.490 GHz 2.496 GHz 1.000 MHz 249575 GHz -25.39 dBm 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz 21.32 dBm -11.32d8

2496 GHs 2499 GHz 1.000 MHz 249794 GHz 06 dBm 2571 GHz 2575 GHz 1.000 MHz 257102 GHz 21.89 dBm -11.89.d8

2499 GHe 2500 GHz 1.000 MHz 249593 GHz .63 dBm 2575 GHz 2590 GHz 1.000 Mz 257536 GHz -22.85 dBm 0.86 B

2,500 GHz 2.550 GHz 100.000 kHz 2.52155 GHz -3.32 dBm 2590 GHz 2595 GHz 1,000 MHz 2.59040 GHz -33.93 dBm 893dB

05:13:20 PM 05/24/2024

09:13:49 PM 05/24/2024

028

Readly

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

Conducted Spurious Emission

FR1 n7 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00 dBm  Offset 15.60 dB Made Auto Sweep SGL Ref Level 30.00dBm  Offset 1560 d8 Mode Auto Sweep SGL
Count 100/100 Count 100/100
1 Spuriou: =
[
3 lous_ume_aes_od2
20 d
10 dinr 10 dBr
o o
10 dBm 10 dBer
SPURIBUS UNE ABS 002 NE |ABS 007
a0 -30
40 dBm 40 di
bm’”—MMwW :u—.‘-—'w__ el ™ L N B
60 &0
30.0 MHz 73006 pts 6 GHz/ 26.0Ghz | | [30.0MHz 73008 pts 6 GHz/ 26.0GHz
2 Result Summas 2 Result Summan
30.000 Mz 1.000 GHz 1.000 Mz 4612222 MHz 30.000 MHz 1.000 GHz 1.000 MHz 36.18220 MHz 5245 dBm -21.45dB
1.000 GHz 2475 GHz 1.000 MHz 2.27652 GHz 1.000 GHz 2475 GHz 1.000 MHz 2.15166 GHz -52.55 dBm -27.55 dB
2595 GHe 5000 GHr 1,000 MHz 294093 GHz 2595 GHz 5.000 GHz 1.000 MHz 291478 GHz 51.34 dBm -26.34 dB
5,000 GHz 10000 Ghz 1,000 MHz 7.48100 GHz 5.000 GHz 10.000 GHz 1000 MHz 7.45734 GHz 4892 dBm 2392 dB
10.000 GHz 18,000 GHz 1,000 MHz 16.00230 GHz 10.000 GHz 18.000 GHz 1.000 MHz 16.03310 GHz -51.01 dBm -26.01 dB
18000 GHr 26,000 GHr 1,000 MHz 2147243 GHz 18000 GHz 26.000 GHz 1.000 MHz 2148483 GHz 46.66 dBm -21.66 dB

08:33:24 FM 05/24/2024

08:34:45 P 05/24/2024

Highest Channel

Ref Level 30.00 dBm  Offset 15.60 dB Made Auto Sweep SGL
Count 100/100
1 $purious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0G2
10 dinr
o
10 dBm
SPURIBUS UNE ABS 002
30
40 dBm
50 AN ane]
S ISRl g o PN R P e ek
60
30.0 MHz 73006 pts 8 GhHz/ 26.0GHz
2 Result Summas
30,000 MHz 1,000 GHz 1,000 MHz 37.63684 MHz -52.70 dBm
1.000 GHz 2475 GHz 1.000 MHz 2.46505 GHz -52.44 dBm
2595 GHz 5000 GHz 1.000 MHz 493973 GHz 51.14 dBm
5000 GHz 10000 Ghz 1.000 MHz 7.47800 GHz -48.89 dBm
10.000 GHz 18,000 GHz 1,000 MHz 16.11749 GHz -50.99 dBm
18000 GHz 26000 GHz 1000 MHz 21.48803 GHz 46.57 dBm

0B:32:04 PM 05/24/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamron 0. FCC RADIO TEST REPORT Report No. : FG432920-02C
Frequency Stability
Test Conditions FR1 n7 (Pl/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0012
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0011
PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0027
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-53 of 53
FAX : 886-3-328-4978



womonise. FCC RADIO TEST REPORT Report No. : FG432920-02C
FR1 n25
Peak-to-Average Ratio
Mode FR1 n25/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.46 5.54 6.32 6.44 PASS
Mode FR1 n25/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
TEL : 886-3-327-3456 Page Number : A4-1 of 54

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Ref Level 3000 dBm  Offset 1460 dB * AnBW 20 MHz RefLevel 3000 aBm  Offset 14,6008 = AnBW 20 MHz
- A 0 MessTime  65ems A 3008 Meas Time 65 ms
1 ceoF
P L 1E- - =
1
1E 5
!
1E04- 1E04 .
| X
i i
| I g
| |
188 G ean Pwr + 20,00 d8 | | |GF 10825 Gtz Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000 I
- 24.12 dBm. 29.42 dBm 530dB 1.84 dB 358 dB 4,46 dB = 23.61 dBm 30.23 dBm 6.62 dB 226 dB 438 dB 554 dB 5.
05:57:42 MM 05/21/2024 05:58:03 AM 05/21/2024
Ref Level 3000 dBm  Offset 1460 dB * AnBW 20 MHz RefLevel 3000 aBm  Offset 14,6008 = AnBW 20 MHz
- A 3000 MeasTime  6.5ms - Att 3038 Meas Time  65ms
1 ceoF 155 View
T - B -
- IE e
< 1
i .
1604 : 1604 1
X I‘\
X i
\ |
|
| i \
¥ v 1
| i |
188 G ean Pwr + 20,00 d8 | | |GF 10825 Gtz Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000 I
- 22.78 dBm. 30.20 dBm 7.42 dB 2.84 dB 5.00 dB 6.3 dB 7.16dB = 22.28 dBm 29.59 dBm 7.31d8 252 dB 5.16 dB 6543 dB 7.06 dB
05:58:23 AM 05/21/2024 05:58:43 AM 05/21/2024
RefLevel 3000 Offset 1450105 = ABW 20 Mz
- A 0 MessTime  65ems
1 CCDF 15a View
5
by
TEQ4 c
1
i
T
|
|CF 1.8825 GHz

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 20.26 dBm 28.21 dBm 7.95 d8 3,10 d8 5.24 4B 6.64 9B 746 4B
05:59:05 MM 05/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamron 0. FCC RADIO TEST REPORT

Report No. : FG432920-02C

26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 4.91 9.69 14.37 19.55
BW 25MHz 30MHz 35MHz 40MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 24.45 31.01 35.21 41.10
BW 45MHz
Mod. Pl/2 BPSK
Middle CH 45.64
Mode FR1 n25 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.04 4.98 10.22 10.45 15.07 15.04 20.51 20.49
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.98 4.96 10.11 10.04 15.05 15.03 21.26 20.52
BW 25MHz 30MHz 35MHz 45MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 25.25 25.29 30.95 31.19 36.55 36.73 41.06 41.19
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 2541 25.32 31.14 31.12 36.56 36.41 41.25 41.21
BW 45MHz
Mod. QPSK 16QAM
Middle CH 46.24 45.96
Mod. 64QAM 256QAM
Middle CH 46.19 46.22
TEL : 886-3-327-3456 Page Number 1 A4-3 of 54

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n25 / 5MHz / DFT-

S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 1460 08 = RBW 100 kHz

- 200 SWT. 1 s VO 3 M A S
e OSSR S o W 4308000 MHa
o j I
0 dbir d \
Yo 7137 dom :
10 dBir \
& “""""Mf/ R WY P
|CF 1.8825 GHz. 10001 pts 0 MHz/

oo NN
05:56:55 A 05/21/2024

Span 10.0 WAz

FR1 n25/ 5MHz / CP

OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 1460 08 = RBW 100 kHz
= A 3008 SWT 10 ms = VBW 300kHz _Made Auto Sweep

Ref Level 30,00 B Offset 1460 08 = RBW 100 kHz
0.1 ms = VBW 300 kHz_ Made Auto Sweep

= A 3008 SWT

05:56:26 AM 05/21/2024

05:55:06 AM 05/21/2024

i 3 i
| 33000000051
20 dBw D2y} 20 dBn 2y} 247 8]
115,188 e " 115,143 i - - as78000 Mt
“ LN A B it ™I o Tl \ “ SN iy G N DT ST e
| 1 ]
/ { \
oo / oo / \
10 dBm- 710812 dBer ) 10 dBm- ") 10857 JBen 0
o gped L mwwm"( L |
|CF 1.882 5 GH 10001 prs 0 MHz/_ Span 10.0 MHz | | |CF 1.882 5 GHz 10001 pts 0 MHz/ Span 10.0 MHz
o TR o mm—

64QAM

256QAM

Ref Level 30,00 B Offset 1460 08 = RBW 100 kHz
- an 3008 SWT

Ref Level 30,00 B Offset 1460 08 = RBW 100 kHz

05:54:39 MM 05/21/2024

01 ms = VBW 300Ktz Mase Auto Sweep -an 000 SWT 10, ms = VBW 300z Mase Auto Sweep
1 Fraquency Swaep
i 073 dbn ity =
|79 902000 G 1 560001 000 6
20 dorn oaps) ass e | [20 doon oapy 12808
o 4378 000 Mt P—
T ot e evS Py BYELTY L 112,300 djm .
o / v o v o v Phoxir s
/ \ f \
l\ 0 die # 4
L 10 B - I '
12 -13.700 dBen )
PN — / 3
™ P WLy ‘WWM
|CF 1.8825 GHz. 10001 pts 0 MHz/ Span 10.0 MHz | | |CF 18825 GHz 10001 pts .0 MH2/ Span 10.0 MHz

05:53:18 MM 05/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG432920-02C

FR1 n25/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 1460 08 = RBW 300 kHz

- e 3000 SWT 101 ms = VBW 1 Miiz_Mode auro swesp
Wil % dim
167746000 GHe
20 dorr 120,297 oy 103,08
WMMMWMI\ # s 00
\
10 ‘\
" / ,
2 5703 b )
10 dBm

oA, Awwf

G 1.8925 Ghz 70001 pis 0 Mz

05:49:15 MM 05/21/2024

Span 20.0 WAz

FR1 n25/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 1460 08 = RBW 300 kHz
= A 3006 SWT 10 ms = VEW 1 MHz_Made Auto weep

Ref Level 30,00 B Offset 1460 08 = RBW 300 kHz

- At 3008 SWT 01 ms = VBW 1 MHz  Mode Auto Sweep
, 10454 00 MHz
‘ P T —
10 \
|
st \
10 d8m R
"‘HI
|CF 1.882 5 GH 10001 prs 0 MHz/_ Span 20.0 MHz | | |CF 1.882 5 GHz 10001 pts 0 MHz/

05:49:43 AM 05/21/2024

05:51:02 AM 05/21/2024

Span 20.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 1460 08 = RBW 300 kHz
- an 3008 SWT 101 ms = VBW 1 MHz  Mode Auto sweep

Ref Level 30,00 B Offset 1460 08 = RBW 300 kHz

05:51:29 AM 05/21/2024

- A 008 SWT 101 ms ® VBW 1 Miz_Made Auto Sweep
14028
114591 dB 1011800 MHz 10,084 00 MHz
e Raiamtat e e s b b st e H1 S dém
10 / 10 A Il s . -
st j \ st ] \
10 dBm Fz-rro0aa A 10 dBm J \
: \u“ Fiz-1335.08 &
W‘ i . e, e Mpui‘ l\%
N Lo By o™
[ 70001 ps e e | (G rmzsen: 70001 s G/ Span 0.0 Mz

05:52:51 MM 05/21/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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